Document Number Issue Date Rev. Date

WATEROUS SPL81344 09/12/83 07/06/23

CM and CMU/CGV High-Rise Pump High Pressure Body and Piping

Service Parts List

Index:

Components

Assembly
Number

See Page

Intake Piping

Discharge Piping HighBPJg)s,sure

Cross-Section
View of High
Pressure Body

Elbow from CM/CMU
pump discharge,
no discharge valves

81344-1A

Tee from CM/CMU
pump discharge,
one discharge valve

81344-1B

Tee from CM/CMU
pump discharge,
two discharge valves

81344-1C

Tee from CM/CMU
pump discharge,
two discharge valves

81344-1D

10

Tee from CM
pump discharge,
no discharge valves

81344-1E

11

Seal Cooling Line

12 and 13
Outboard Bearing Lubrication
Components 14
Drain and Vent Piping
Open and Closed 15
positions

Note: When ordering parts, please supply pump serial number.

WaterousCompany, 125 Hardman Avenue South, South St. Paul, Minnesota 55075 USA (651) 450-5000 www.waterousco.com

Note: When ordering parts, provide Pump, Transmission or PTO Serial Number.




Ref No. Description

L1 Adapter

L2 Seal-0il, 1-5/8 x 2-3/4 in
LS Screw-Hex Hd, 1/2-13 x 1-1/4 in

L6 Washer-Lock, 1/2 in
L9 Ring-Retaining, Internal, 3-5/32 in Bore Dia

L11 Body-Volute (CW)
L13 | O-Ring, 4-1/4 x 4-1/2 in

To CM pump body impeller shaft

L14 Housing-Mechanical Seal

L15 Screw-Machine, Flat Hd, 5/16-18 x 3/4 in
L16 O-Ring, 3 x 3-1/4 in

L17 Cap-Mechanical Seal

L18 Screw-Machine, Flat Hd, 1/4-20 x 1 in
L21 Gasket, Intake Adapter

L22 Adapter-Intake

L23 Screw-Hex Hd, 7/16-14 x 1-1/4 in
L24 Washer-Lock, 7/16 in

L25 Gasket
L26 Adapter-Suction

L27 Screw-Hex Hd, 1/2-13 x 2 in

L26

L27

High Pressure Body To piping assembly

SPL81344
Page 2 of 15



L26

/_j/us

CM pump body L14 \ LL65 | f‘/us ‘ j/u?
/I,% Z A w2 7
-

N

/ AN
e;:

T
RN

CM impeller shaft assembly

See SPL81343 for components ’ , ‘
\ / > ( \
<2 [ 1O e s

L1 % - j
_ = L17
L71 N
See page 12 L9 L13

L22 L25
L23

B
Z
p

N

i
B
T

;3
i

L72
See page 12 |24

L74 L16

Outboard bearing lubrication fitting, see page 12 L21

L11

L64
Seal cooling line, see page 12

Cross-Section View of High Pressure Body
(See page 2 and 12 for Bill Of Materials) SPL81344

Page 3 of 15



Ref No.

Description

L5 Screw-Hex Hd, 1/2-13 x 1-1/4 in
L28 Gasket-Flange, 3-1/2, 8-Bolt
L29 Elbow-Flanged

L30 Spacer

31 Screw-Hex Hd, 1/2-20 x 3 in
L32 Nut-Hex, 1/2-20

L33 Extension-Discharge

L34 Screw-Hex Hd, 1/2-20 x 1-3/4 in
L35 Elbow-Flanged

L36 Intake Ball Valve Assembly

L38 Stud-UNF x UNF, 1/2 x 3-1/4 in

To CM pump body
impeller shaft

High pressure body
(See page 2 for exploded view and
page 3 for cross-section view)

Intake Piping
(See page 5 for discharge piping)

Assembly 81344-1A

L28

)

To LH side discharge
of CM pump body

See SPL 81346 for components of L36 valve

Control rod not furnished by
Waterous Company

/

L35

SPL81344
Page 4 of 15



Ref No. Description
LS Screw-Hex Hd, 1/2-13 x 1-1/4 in
L28 Gasket-Flange, 3-1/2, 8-Bolt
L32 Nut-Hex, 1/2-20
L34 Screw-Hex Hd, 1/2-13 x 1-3/4 in
L37 Tee-Flanged
L39 Extension-Discharge
L40 Extension-Flow Meter
.86 Plug-Pipe, Headless, 2-1/2 NPT
L91 Panel Plate

L40

L91

(After December 13, 2005)

L40

Elbow from CM Discharge (Discharge Piping),
no discharge valves (see page 4 for intake piping)

Assembly 81344-1A

SPL81344
Page 5 of 15



Ref No. Description
L28 Gasket-Flange, 3-1/2, 8-Bolt
L29 Elbow-Flanged
L30 Spacer
L31 Screw-Hex Hd, 1/2-20 x 3 in
L32 Nut-Hex, 1/2-20
L33 Extension-Discharge
L34 Screw-Hex Hd, 1/2-20 x 1-3/4 in
L35 Elbow-Flanged
L36 Intake Ball Valve Assembly
L38 Stud-UNF x UNF, 1/2 x 3-1/4 in
L81 Tee-Flanged
.86 Plug-Pipe, Headless, 2-1/2 NPT

To CM pump body
impeller shaft

~ Q
-

(@]

N
O N
Q 0
Q

High pressure body
(See page 2 for exploded view and
page 3 for cross-section view)

To LH side discharge
of CM pump body

L28

.86

L81

Intake Piping
(See page 7 for discharge piping)

Assembly 81344-1B

L36

See SPL 81346 for components of L36 valve

Control rod not furnished by
Waterous Company

SPL81344
Page 6 of 15



Ref No.

Description

L5 Screw-Hex Hd, 1/2-13 x 1-1/4 in
L28 Gasket-Flange, 3-1/2, 8-Bolt
L32 Nut-Hex, 1/2-20

L34 Screw-Hex Hd, 1/2-20 x 1-3/4 in
L37 Tee-Flanged

L39 Extension-Discharge

L40 Extension-Flow Meter

L82 Elbow-Flanged

L83 Flat Tapped 3 NPT

L84 Gasket - Flange, Discharge

L85 Screw-Cap, Hex Soc Hd, 1/2-20 x 2-1/4 in
L86 Plug-Pipe, Headless, 2-1/2 NPT
L91 Panel Plate

L91
(After December 13, 2005)

L40

Part of 3-1/2 discharge valve assembly,
see SPL81345 for worm gear, SPL82731
for electric rotary actuator or SPL82732
for manual rotary gear actuator for
complete parts list and assembly.

L34

L28

Tee from CM Discharge (Discharge Piping),
one discharge valve (see page 6 for intake piping)

Assembly 81344-1B

L85
?
O\ L84
0 .
o L32
0 0 \\\\ /\/
Ly =

9, 0 \\\ @ Y, \@ L82

0

. N
a ’ N %
P )
o Q -
Q / L34

L28

L32

.86

SPL81344
Page 7 of 15



To LH side discharge

of CM pump body

Ref No. Description
L28 Gasket-Flange, 3-1/2, 8-Bolt
L29 Elbow-Flanged
L30 Spacer
31 Screw-Hex Hd, 1/2-20 x 3 in
L32 Nut-Hex, 1/2-20
L33 Extension-Discharge
L34 Screw-Hex Hd, 1/2-20 x 1-3/4 in
L35 Elbow-Flanged
L36 Intake Ball Valve Assembly
L38 Stud-UNF x UNF, 1/2 x 3-1/4 in
L81 Tee-Flanged
L86 Plug-Pipe, Headless, 2-1/2 NPT
L87 Screw-Hex Hd, 1/2-20 x 4 in
L88 Screw-Hex Hd, 1/2-13 x 2-1/4 in
L89 Stud-UNC x UNF, 1/2 x 3-1/4 in
L92 Stud-UNF x UNF, 1/2 x 4-1/4 in

L87

To CM pump body
impeller shaft

High pressure body
(See page 2 for exploded view and
page 3 for cross-section view)

L81

L28

Intake Piping

Assembly 81344-
Assembly 81344-
Assembly 81344-

1C
1D
1E

L86

L32

88

See page 9 for discharge piping)
See page 10 for discharge piping
See page 11 for discharge piping

L92

L36
See SPL 81346 for components of L36 valve

Control rod not furnished by
Waterous Company

L34

L35

L34

SPL81344
Page 8 of 15



Ref No. Description
L5 Screw-Hex Hd, 1/2-13 x 1-1/4 in
L27 Screw-Hex Hd, 1/2-13 x 2 in
L28 Gasket-Flange, 3-1/2, 8-Bolt
L32 Nut-Hex, 1/2-20
L34 Screw-Hex Hd, 1/2-20 x 1-3/4 in
L37 Tee-Flanged
L39 Extension-Discharge
L40 Extension-Flow Meter
L82 Elbow-Flanged, Angle Compensated
L86 Plug-Pipe, Headless, 2-1/2 NPT
L88 Screw-Hex Hd, 1/2-13 x 2-1/4 in
L90 Flange-Tapped, 3 NPT
L91 Panel Plate

L91

(After December 13, 2005)

L90

L27

L90

Part of 3-1/2 discharge valve assembly,
see SPL81345 for worm gear, SPL82731
for electric rotary actuator or SPL82732
for manual rotary gear actuator for
complete parts list and assembly.

Part of 3-1/2 discharge valve assembly,
see SPL81345 for worm gear, SPL82731
for electric rotary actuator or SPL82732
for manual rotary gear actuator for
complete parts list and assembly.

L39
L32

L28

L34

L82

Tee from CM Discharge (Discharge Piping),
two discharge valves (see page 8 for intake piping)

Assembly 81344-1C

SPL81344
Page 9 of 15



4
l3p)
1
N
le'e)
—
N
o
D
1
c
lm
Q| E c —
nﬂv I = 3 W c c
o2 < |5 ¥ ~ | S £
Q |~ |0 — = | < N
Q| x| 4 R <
| - o N o o
~— | N N s | N O | NN
1 = I n 1 I
— N (@))
N _ N N | N
- o Sy b Sy S -
< D A wa A
. - o R O . — .
S| o N | O 3 e S| o
T 2 NI R R R = | T
- A, )
X | @© = | x| 9| c x| @5 >
O | ) mu o | 0o O ©m| S| O
I i X I|lglh | & T | g8 I
] ..olu_. — (()) 1 v 1 0 ] N ]
= 218 T s/ |z |3|dlc|3
bt -— o ()] o) S b -— b
O| ® o | S &) O | = | =2 (&) © | X (&)
N IO »w Z D W\ v aajw|uwm
o N
Z | | O N [T IN N O N = || S
-  JI N O ol m|o || oo |2
T T A s O T T A T I O [
m 1

L91

SPL81344

two discharge valves (see page 8 for intake piping)

Tee from CM Discharge (Discharge Piping),

Page 10 of 15

Assembly 81344-1D



no discharge valves (see page 8 ?or intake ioiping)

Tee from CM Discharge (Discharge Piping)

c
Im
e | £ —
I”4 P
O | =~ | = Z
w | Y| O N
e1B -~
) I ~—
X | 0O I
3, 2
< | < @
-~
S o)
I e @
o | O
(@) ()]
L &7 | T
Xa%,m.U
O |2 0| ®
L | T 7
_ta P
WeHD.|
v | O
) o))
o ® oo | =2 ®©
n | O |- | o
M 0 |~ | ©
—
- 9HDIN| ™o 0| o
> R [ T R R
14

L91

SPL81344

Assembly 81344-1E

Page 110of 15



o)
o
>»
c ®)
o —
[ — A
(o
5 O | o I P
n c nNU NX_IWV %
e - — .IM_ B DIJ | -
< | x| .| x | E - | & o
— L~ B |~ |2 o | Z2 | x| X =
Z Els|Z|0|Z |0 |c|O |« || oM~
N o | o — = | — o
QO | -~ &[0 |lo | || 8| ® LO Q
h14x,10.1eRa0.b Z ®.C
S R I 7, T R B = 2 I I © B o> T B =S o=
O|lo |+ o) O 5 | O | Q= =
=lal . Tlalglelk 28 s 8 &= O 3
%D_.Wmuo_..m.o_.muLL.m.Aqu__r w0
o ia|l=|edlo | = ool : |2 ® oo
Vp_nUu.pgpw.nng%Op Oan
S5 2 ¢ 3 a5 a|3leEle|5 8 2 3 =20
S Z 0| Z | Z 0oOjfjiclad|T < Q55
- OO0
.y
} o)
o S
Z oY v o~ ~IN O | S|~ |8 dem
— S /© | © | © o |~ ~NIKIN~NN~KNO| |2 - 20
8 I e e e s e R I [ I I s [ B = E-
"2 © -
ek
Bwu
T o
i o
® O o5
o)
g8
5%
i®Ne) n
O
O<c [
)
(4v]
\, .m
S -
N o
)
—
(@))
C
—
(4v]
Q
(a1]
©
-
(4v]
(@)
o]
e
S
©
C
- (4v]
a o) mu
/ To) 4
Nll _ M6WL » —
C 1 I © o
»» LL P)
2 Dy o2
3ot aly el @ _ £8
" J -
a__D--Ql)-- gﬁ_k/_u
| -
Co
= O
U N N o9
1 1 Cw
o -
f=go) —-Z
5= ® o
, : D= Q=
— =] n<
*@\\\\ 202
\ C\Jlﬁ/ I\ a-_u O
S l@ = 50 0
,, @ =) OF=R2)
o S
c )
)
o S
V (7))
O |2
@) =
o >
— o
OC
— O
A

To CM pump

L98

Cooling Line Piping

For reference

SPL81344

Page 12of 15



Cooling Line Piping

For reference

w-v
AN <
N~ N~
- -l

< L0
© ©
— —
V@\ -~ —l® -

T
o
Z
=
(09)
~~
<
X
IS
c
— _w =
B o0
c Z © ™
c £ —
2 S 2 % “
< -
2 L = | < | € c | - c | N
“ c | o XTNMQ n | Z 01
= ~— | *« n — |
e N TDI4 1 e8 1
a ™ |4 o> =g | N S | & =]
xSk |2 |5|o||X|ka Elg e 5| X T
El L Z I EIS Rz s £ =X || c
S8 <% - 05|% o5 O o |X || |8
x| 21813 Z2]|s2/22.1825 228w 2|
3 X ¥ S |o|®| .2 <€ (8|0 T X |0
c 1Au.,e1.,qu1eRa.qu2X1n
=S 2|5 %o 8 gl 28 Hh g Q5 2o
aWDnngnSpn_angLLFp/;D:M
B__._I.n__.|n_n__e.|3 T
_peS”eWP.Ie”ggtP,geW
() = |V 13a |l = Ll | = & o | Ul o |.£ |3
T | S| 2|0 &2 |5 |2 0| | E| 5|25/ 5826
>0 | Z2 |- |0 Z WU m|Z2 |0 |k || < |||+ |Z W]
o
2 O N (< 0 O 000 O N OO << | ©O 00 0 O M
| S 0|0 | |l ook INN~NINKNINKNNKINMNNKN|K OO
o | Al lalalal a4 dad | d]daj4a]4a]4d
14
O
\»,,/l?.lyﬁ
\\\\.«J\\r/.w'%ﬂ//wr#\e
QA A
AN SN
%) A
Q
-
>
Q
>
Q)
@)
o
T

/™

Outboard bearing
lubrication fitting,
(see note)

Add a good quality, medium consistenc%/, ball bearing grease

into fitting L74 until it comes out of relief fitting L73.

Outboard Bearing Lubrication

o O o ©
= <t © N~ I~
Ie S R -

g‘&\
-(©-®- -
)

CM pump

To CM pump
first stage volute

Lso/%
f,;(

L65

L79

Seal Cooling Line Piping and Outboard Bearing Lubrication

(Prior to November 25, 2013)

SPL81344

Page 13 of 15



L101
After November 25, 2013

.
L L65
o

L58 S
Used prior to ™~

L47

L69
Prior to November 25, 2013

November 25, 2013 .. “ 196
and after ™.
December 3, 2021 >~

-

Used between November 25, 2013
and December 3, 2021

Part of high pressure body
(see pages 2 and 3)

L55\U

L44

Ref No.

Description

L41 Support-Drain Rod

L42 Tube-Operating

L43 End-Tube

L44 Tube-Actuator

L45 End-Threaded, 1/4-28

L46 End-Threaded, 3/8-24

L47 Cock-Drain, 1/4 NPT

L48 Arm-Control

L50 Valve-Ball, 1/2 in

L51 Ball Joint, 3/8-24

L52 Pin-Spirol, 3/16 x 1-1/4 in

L53 Nut-Hex, 3/8-24

L54 Washer-Lock, 3/8 in

L55 Pin-Spirol, 1/8 x 3/4 in
~

L45

L51
L46 Ref No. Description
L53 156 | Nipple-Hex, 1/4 NPT
L58 Nipple-Pipe, 1/4 NPT x 5 in
L59 Nipple-Pipe, 3/8 NPT x 1-1/2 in
NS L48 L60 Tee-Pipe, 3/8 NPT
L 54 L61 Nipple-Pipe, 3/8 NPT x 3-1/2 in
L53 L62 Bushing-Reducing, Pipe, 1/2 x 3/8 NPT
L63 Pin-Cotter, 1/8 x 1-1/4 in
L63 Pin-Cotter, 3/32 x 1-1/4 in (Prior to September 23, 2019)
L65 Tee-Pipe, 1/4 NPT
L68 Elbow-Street, 90°, 1/4 NPT
_ o L69 Plug-Pipe, Square Hd, 1/4 NPT
(ggglpggaquf}),reog;niln%lgogsed positions of the drain and vent piping) L101 Plug-Pipe, Square Hd, 1/4 NPT
L102 Nipple-Pipe, 1/4 NPT x 5 in
43
50 For repair, drill 5/32 hole through both sides using the following steps:
- Make sure drain valve and drain vent are in the closed position with CGV valve open.
- Drill new hole by aligning it with existing hole in L42. SPL81344

Page 14 of 15



U1

=

nl
il i
=1 — |/ | — e =j ::_B:I — |
i @] LT E > © o o m n
| | A+ Q © || ||
° @ ° N @ Y Intake valve L36
I B i I B in open position
| AL 4 PR A
Vent L47 and drainL50 —a [ % ’ Vent L47 and drain L50 Flow
in open position snouEivm O Flow in closed position
(See page 14 for I & Co | /P\ lomm ) 11 (See page 14 for
exploded view of drain 3 ] exploded view of drain ' ‘
and vent piping) i — | :ﬁ-\ and vent piping) i éﬁjn a5
IL] eae! 4{ i Intake valve L36 T
. in closed position g
Intake Valve Closed Intake Valve Open
Drain and Vent Piping
Open and closed positions
SPL81344

Page 150of 15



	Sheet1
	Drawing View1

	Sheet2
	Drawing View2

	Sheet3
	Section View A-A

	Sheet4
	Drawing View5

	Sheet5
	Drawing View7
	Drawing View8

	Sheet6
	Drawing View9

	Sheet7
	Drawing View10
	Drawing View11

	Sheet8
	Drawing View12

	Sheet9
	Drawing View13
	Drawing View14

	Sheet10
	Drawing View15
	Drawing View16

	Sheet11
	Drawing View17
	Drawing View18

	Sheet12
	Drawing View19
	Drawing View25

	Sheet13
	Drawing View20
	Drawing View21

	Sheet14
	Drawing View22

	Sheet15
	Drawing View23
	Drawing View24


